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ZEAE (No.) : CE/2015/13424A A#(Date) : 2015/01/30 A# (Page): 1 of 5

AT B iEh b H R AT B AR (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

A B (Sample Submitted By) : TAJAAMMAHMRAE (KUON CHEN HARDWARE CO., LTD.)
*iééjgfﬁ(Sample Description) :  FREE CUTTING BRASS BAR

5% (Style/Item No.) : C3604

Wt B #7 (Sample Receiving Date) : 2015/01/19

)X 20 M) (Testing Period) : 2015/01/19 TO 2015/01/22 AND 2015/01/27 TO 2015/01/30

AR E K (Test Requested) : WRIEEP B %‘% RoHS 154 2011/65/EU Annex II #)3K43 ~ 45 ~ 5R ~ ~{84%.
(As specified by client, with reference to RoHS Directive 2011/65/EU Annex
II to determine Cadmium, Lead, Mercury, Cr(VI) contents in the submitted

sample.)
B F %k (Test Method) : FHAT—H8 (Please refer to next pages).

B & K (Test Results) : FHATFT—H8 (Please refer to next pages).

SGS TAIWAN LTD.
Chemical Laboratory - Taipei
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AL K (Test Results)

;@) 2X 27 4% (PART NAME)No.1 : 4A® 4% (COPPER COLORED METAL)

3 sal 23
AR B %6 B3 % iyl I
(Test Items) (Unit) (Method) (MDL) No .1
4% / Cadmium (Cd) mg/kg |%FIEC 62321-5: 2013 %, VARJELD 2 86
B RR TS EARIEAL. / Vith
reference to IEC 62321-5: 2013 and
performed by ICP-AES.
4% / Lead (Pb) mg/kg |5 FIEC 62321-5: 2013 3%, VARJELD 2 28100
TR T R4 R BRARA]. / With
reference to IEC 62321-5: 2013 and
performed by ICP-AES.
& / Mercury (Hg) mg/kg |5 FIEC 62321-4: 20137 3%, VARJELD 2 n.d.
TR T R4 R RARA]L. / With
reference to IEC 62321-4: 2013 and
performed by ICP-AES.
~184% / Hexavalent Chromium *x S FIEC 62321: 200877 &, AHh7RIEI # Negative
Cr(VI) M. / With reference to IEC
62321: 2008 and performed by Boiling
water extraction Method.#
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Test Report

R TIE R L7 N

KUON CHEN HARDWARE CO., LTD.
BB L BT — #7245
NO. 24, DINGHU 1ST ST, GUISHAN SHIANG, TAOYUAN COUNTY 333, TAIWAN (R. O. C.)

#3x(Note)

1.
. n.d. = Not Detected (ﬂiﬁ%ﬁi)
. MDL = Method Detection Limit (7 &4 A5FRAE)

[S2 B S \V)

mg/kg = ppm; 0.1wt% = 1000ppm

**= Qualitative analysis (No Unit) &% S (S ﬁlf'

. # = a. Positive means the presence of CrVI on the tested areas

(Positive & 78 3 B 38 8] 2] < 18 48 )
b. Negative means the absence of CrVI on the tested areas
(Negative & 7 il 3 B 3B AR 2] < {H48)
The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg
with 50 cm? tested areas. / AR IEE=0.02 mg/kg with 50 cm? (tested areas)

. U IRE IR CE/2015/134243R % . (This report supersedes the previous document bearing the test report

number CE/2015/13424.)
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1) RERTHRZE M KDL DEEM - (S1B&RRAF %) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®* test method excluded )
2) AIAAE : #%81 /Name of the person who made measurement: Climbgreat Yang
3) A& FA :RAE [ Name of the person in charge of measurement: Troy Chang

| W4 - s / Cutting - Preparation

v

| R4 % £ / Sample Measurement I

_ g8 Cr
4% Pb ~ 43 Cd & Hg (Note™)
\ 4 v \/
RAET Rl AR S 69 A0 H Mo kil & e BRI AT AL (W F & A BRI BRI SR BR e R A il 2 il ik | Add
#7 <) / Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent

&g /Filtration }_i o BB L B AT O AL 3E
Jx / Heat to appropriate

| &% | Solution | | #%% /Residue | temperature to extract
1)  #tEaki% /Alkali Fusion A Epik BEALS | Cool
v 2) =#iEM HClto dissolve filter digestate through filter

| B A% & T 4R T B4 k% | ICP-AES |

v

¥ &4 E | Sample Material H 1B A8 #8 | Digestion Acid e nB B H e /Add
4, 4R, 48, B8 | EOK, BHER, HBER, GRER, HAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNOs, HCI, HF, H,0, color development
3#.3% / Glass Ak, & Ak [ HNOg/HF v
&, 4h, s, MR/ E7k /Aquaregia
Gold, platinum, palladium, ceramic RRINE-T R E G &
42 | Silver w4 | HNOg A B /2 540 nm #)R
# % | Plastic B, HAUK, B, B8k /| H,SO4 H,02 HNOs, HCI W& | measure the
£t / Others Nl 6R A £ R4 /Added appropriate absorbance at 540 nm by

reagent to total digestion UV-vis

Note**: (1) 4t # & B4 e Nk M AL Ao 2k 2 90~95°C 3£ Be. / For non-metallic material, add alkaline digestion reagent and heat
t0 90~95C.
(2) st 2 BMHANshK > Hoth 23 IR, / For metallic material, add pure water and heat to boiling.
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* BAFRAFRART  AATETHRRAZAES/ Rz, =

(The tested sample / part is marked by an arrow if it's shown on the photo.)

sk PR (End of Report) **
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AT B S Eh b HR B AT B AR (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

# A% B (Sample Submitted By) : ZERHE HAMES (GRAND WARE TRADING CO., LTD.)
i dh % #% (Sample Description) : PTFE (4&#bB4E)

Motk B8 (Sample Receiving Date)  : 2014/10/15

) 3XHA M) (Testing Period) : 2014/10/15 TO 2014/10/22

B E K (Test Requested) : WRIZEP BEL, 5%RoHS 2011/65/EU Annex 11 544748, 45, R, ~1H4, 2 8WXK,
,§§%H%2§@iﬂﬂ§&. (As specified by client, with reference to RoHS Directive
2011/65/EU Annex II to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs

contents in the submitted sample.)

B F %k (Test Method) : FHATFT—H8 (Please refer to next pages).

B &% K (Test Results) FHATFT—H8 (Please refer to next pages).

# 3 (Conclusion) : RIEF P PR, g, 45, R, SMEH, ZABX, SRR R OARERES
RoHS354~2002/95/EChY & 373542011/65/EUZ & K (Based on the performed tests on
submitted samples, the test result(s) of Cadmium, Lead, Mercury, Cr(VI), PBBs,
PBDEs comply with the limits as set by RoHS Directive 2011/65/EU Annex II;
recasting 2002/95/EC.)

Chemical Laboratory — Taipei
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AL K (Test Results)

;8] 2X 2R 1= (PART NAME)No.1 . g &4 aFE (WHITE TEFLON)

Fxmal| &X EAR
#&mMR4E | (Result) PRAA
(MDL) No.1 (Limit)

AHAE Bz AR %
(Test Items) (Unit) (Method)

43 / Cadmium (Cd) mg/kg é§§§IEC 62321-5: 20137 &, VARJEASS 2 n.d. 100
THRTF R R / Vit
reference to IEC 62321-5: 2013 and
performed by ICP-AES.

4% / Lead (Pb) mg/kg % 1EC 62321-5: 20137 7%, ARJEFBA 2 n.d. 1000
TRBR T RFERA. / With
reference to IEC 62321-5: 2013 and
performed by ICP-AES.

sk / Mercury (Hg) mg/kg % IEC 62321-4: 20137 7%, ARJEBA 2 n.d. 1000
FTRR TSR EARA]. / With
reference to IEC 62321-4: 2013 and
performed by ICP-AES.

~184% / Hexavalent Chromium mg/kg éﬁﬁ?IEC 62321: 2008 7, VAUV-VISHA]. 2 n.d. 1000
Cr(VI) / With reference to IEC 62321: 2008
and performed by UV-VIS.

3B XA / Sum of PBBs ng/kg - n.d. 1000
— B3 / Monobromobiphenyl mg/kg 5 n.d. -
Z&BX / Dibromobiphenyl mg/kg 5 n.d. -
ZURWERK / Tribromobiphenyl mg/kg 5 n.d. -
R BER / Tetrabromobiphenyl mg/kg | % #IEC 62321: 200873k, RAMBAT/H 5 n.d. -
FSWEK / Pentabromobiphenyl mg/kg |4 AxM]. / With reference to IEC 5 n.d. -
SSIBHE K/ Hexabromobiphenyl mg/kg |62321: 2008 and performed by GC/MS 5 n.d. -
Li&H 3K / Heptabromobiphenyl mg/kg 5 n.d. -
NiSHEK / Octabromobiphenyl mg/kg 5 n.d. -
FLi%HE3K / Nonabromobiphenyl mg/kg 5 n.d. -
+i%% 3K / Decabromobiphenyl mg/kg 5 n.d. -
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ZEAE (No.) : CE/2014/A2492 A #(Date) : 2014/10/22 A # (Page): 3 of 6

ARA B B AR 3% FARE| LR | A
(Test Items) (Unit) (Method) AR AL (Result) FEJE-
(MDL) No.1 (Limit)
% %W REEfo / Sum of PBDEs mg/kg - n.d. 1000
— WKk / Monobromodiphenyl ether | mg/kg 5 n.d. -
Z %% B / Dibromodiphenyl ether mg/kg 5 n.d. -
ZURWEKEEX / Tribromodiphenyl ether | mg/kg 5 n.d. -
V98B KB / Tetrabromodiphenyl ether mg/kg é}:‘?IEC 62321: 2008 ik, AR/ G 5 n.d. _
B Wi OREE / Pentabromodiphenyl ether | mg/kg |Z{%4%#8]. / With reference to IEC 5 n.d. -
SNiRWEREE / Hexabromodiphenyl ether | mg/kg |62321: 2008 and performed by GC/MS. 5 n.d. -
iAW KBk / Heptabromodiphenyl ether | mg/kg 5 n.d. -
NS oREE / Octabromodiphenyl ether | mg/kg 5 n.d. -
LW KB / Nonabromodiphenyl ether | mg/kg 5 n.d. -
+i8 5 K& / Decabromodiphenyl ether | mg/kg 5 n.d. -

#3x(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (**é‘;’fi’h)
3. MDL = Method Detection Limit (77 348845 RA4)
4. "-" = Not Regulated (B IRA&AE)
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R R R O OO O

GRAND WARE TRADING CO., LTD.

EhTREEFHEHSZ KL
1F., NO. 8-1, CHING TIEN ST., DA-AN AREA TAIPEI, TAIWAN R. O. C.

1) RERTHREBZMGEMH  HSOLEAEM o (SB&RK T &I ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®* test method excluded )
2) RIAAER: 1%7‘%.‘ / Name of the person who made measurement: Climbgreat Yang
3) @A & F A 5k%H [ Name of the person in charge of measurement: Troy Chang

| W4 - S / Cutting - Preparation

v

| A : k% EE / Sample Measurement |

I
Mg Cr
4% Pb ~ 43 Cd & Hg o
\ 4 A\ v (Note™)
RAE T Bl Ak S0 09 M H M A8 RO BREAT 1L (Be T & A BR VBB BRI AR R ORI AL Aol F ki /Add
A7) I Acid dlgestlon by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent
v v

#®3%& / Filtration }_¢ o E I AT (L
1?1 / Heat to appropriate

| &% | Solution | | #%% /Residue | temperature to extract
1) @t&aks /Alkali Fusion Ak RS | Cool,
* 2) B#IM [ HCItodissolve filter digestate through filter

| R AR AT 3R T R4 R K | ICP-AES |

v

# &4 E | Sample Material HAuBR e A8 #a / Digestion Acid e nE B HEEE /Add
A, 4, 4B, 78 | Ik, wiEk, BER, DM, ERK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Agua regia, HNOs, HCI, HF, H,0, color development
3% 5 | Glass A 85, 8RB | HNOg/HF s
&, 4, b, MR/ I sk /Aquaregia
Gold, platinum, palladium, ceramic RRINE-TRAARFEG €
4 / Silver ##s [ HNO3 AR AR 72 540 nm #g9%
# % [ Plastic BB, BAK, AiEE, BEE | HySO,, Hy0, HNO3, HCI W& | measure the
H 4 / Others Ao NiE R RA 2% A% /Added appropriate absorbance at 540 nm by

reagent to total digestion UV-VIS

Note**: (1) 4t # 9k 2 B A e N M 1L ek £ 90~95°C 3£ 3. / For non-metallic material, add alkaline digestion reagent and heat
s )
t0 90~95C.
(2) #H 2 BMAAAsLK » HothZ 3 IR, / For metallic material, add pure water and heat to boiling.
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GRAND WARE TRADING CO., LTD.
EhTREEFHEHSZ KL

554 (No. )

CE/2014/A2492

B #1 (Date)

1F., NO. 8-1, CHING TIEN ST., DA-AN AREA TAIPEI, TAIWAN R. O. C.

2014/10/22

Eﬁ(Page): 5 of 6

3 AWK/ 5 W Xek 547442 8 / PBB/PBDE analytical FLOW CHART

B AlRXAE : 38,# / Name of the person who made measurement: Roman Wong
B XA F A 7R4#E [ Name of the person in charge of measurement: Troy Chang
R A2 A | First testing process ——
M 425 [ Optional screen process sasmsnn:

#3242 K | Confirmation process =— -

- )

Sample / # %

v

Sample pretreatment / 4% 77 & 52

Screen analysis / #1 # 247

v

Sample extraction # & 2 H/
Soxhlet method Z% X Z 3 x

|
v

Concentrate/Dilute Extracted solution
HEWR R IR

v

Filter /| %Ik iBiE

|
v

Analysis by GC/IMS | #1488 #7 4 84k 547

T
v

Issue Report #3714
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Test Report

FERE HARRE
GRAND WARE TRADING CO., LTD.

ST REEFH IASZ1E1IE
1F., NO. 8-1, CHING TIEN ST., DA-AN AREA TAIPEI, TAIWAN R. O. C.

* BAFPRAFART  AATETRRAZAES/ Rz,

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2014/A2492

*% 4R LE R (End of Report) **
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BT EARR S

DING MING INDUSTRY LTD

7104 dy KB B GE v — 47105451335

NO.13, LN. 105, ZHENGNAN 1ST ST., YONGKANG CITY, TAINAN COUNTY 710, TAIWAN (R.O.C.)

$EA5(No.) : KA/2014/C2524 B #9(Date) : 2015/01/08 & (Page) : 1 of 9

RTREESEGEL N, DWEPERBLEEEZP BEFT (The following samples was/were submitted and identified
by/on behalf of the client as) :

ﬁgu"uﬁfﬁ'—(Sample Description) : EAES

L])'('fﬁf‘E—}El)](Sample Receiving Date) : 2014/12/31

B M (Testing Period) : 2014/12/31 TO 2015/01/08

45 B ¥ (Sample Submitted By) : THITEAHMEE (DING MING INDUSTRY LTD)
M4 R (Test Results) : 3FHET—8 (Please refer to next pages).

Ray Chang{/Ph.D. / Mana
Signed for and on behalf
SGS Taiwan Limited

Unless otherwise stated the results shown in this test report refer to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company. FRIEF A » MR & SESHAE 2R ATT o AERICAR AR FEEFA] > AATERER -
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jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
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Test Report

EHITEARR S

DING MING INDUSTRY LTD

710E T ARE BEd—#71055133%

NO.13, LN. 105, ZHENGNAN 1ST ST., YONGKANG CITY, TAINAN COUNTY 710, TAIWAN (R.O.C.)

B3R &R (Test Results)

i8] 2% %8 1= (PART NAME) NO.1 : 26 HeLAES (GOLD E4LE )

AHAA 1z R &%

7 &AR R

EF 3

i 5 (R A (Result)
(Test Items) (Unit) (Method) (MDL) —
4% / Cadmium (Cd) mg/kg |%HEIEC 62321-5: 20137% 3, ARRER/ETHRET 2 n.d.
B4t AR . / With reference to IEC 62321-
5: 2013 and performed by ICP-AES.
45 / Lead (Pb) mg/kg |%HEIEC 62321-5: 20137% 3, ARERBAETHRET 2 17.2
B4t AR . / With reference to IEC 62321-
5: 2013 and performed by ICP-AES.
& / Mercury (Hg) mg/kg |ZFIEC 62321-4: 2013% 3%, AR/ ETHERT 2 n.d.
B4t AR . / With reference to IEC 62321-
4: 2013 and performed by ICP-AES.
<184% / Hexavalent Chromium Cr(VI) by * % %l%?IEC 62321: 2008F &, H boiling water 0.02mg/kg| Negative
boiling water extraction# extractionF &AM . / With reference to IEC with 50
62321: 2008 and performed by boiling water cm?
extraction Method. surface
area
% BB XHFe / Sum of PBBs ~ 4.
— %k 2% / Monobromobiphenyl 5 n.d.
AWK / Dibromobiphenyl 5 n.d.
Z B / Tribromobiphenyl 5 n.d.
V98B / Tetrabromobiphenyl SHFIEC 62321: 2008% 7%, A RIBBITR/ Y EHRE 5 n.d.
FAWER / Pentabromobiphenyl mg/kg |[#@. / With reference to IEC 62321: 2008 and 5 n.d.
SNkl x / Hexabromobiphenyl performed by GC/MS. 5 n.d.
R K / Heptabromobiphenyl 5 n.d.
NBTR / Octabromobiphenyl 5 n.d.
LB X / Nonabromobiphenyl 5 n.d.
+ %8 X / Decabromobiphenyl 5 n.d.

Unless otherwise stated the vesults shown in this test repovt refer only to the sample(s) tested Th\s test report cannot be reproduced, except in full, without prior written permission of the

Company [RIER G » HEREFHRES R RS AT - AMERERNAREHmIFAT > AATE01E
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Test Report

BHIEARR A
DING MING INDUSTRY LTD
7104 dy T KB B iE by — #7105 32 135%

A5 (No.)

: KA/2014/C2524

NO.13, LN. 105, ZHENGNAN 1ST ST., YONGKANG CITY, TAINAN COUNTY 710, TAIWAN (R.O.C.)

H #(Date) : 2015/01/08 B # (Page) : 3 of 9

(Test Items) (Unit) (Method) (MDL) YO 1
% AB ¥R MF / Sun of PBDEs - n.d.
— %%t R& / Monobromodiphenyl ether 5 n.d.
——/Kﬂyyzl.\ﬁé / Dibromodiphenyl ether 5 n.d.
I K& / Tribromodiphenyl ether 5 n.d.
vs,iﬂé% {fi¥ / Tetrabromodiphenyl ether $FIEC 62321: 2008% 3%, RAABITIL/EEEE 5 n.d.
L KB / Pentabromodiphenyl ether mg/kg |[#@. / With reference to IEC 62321: 2008 and 5 n.d.
/\ﬂcmrﬂxﬁi / Hexabromodiphenyl ether performed by GC/MS. 5 n.d.
L K% / Heptabromodiphenyl ether 5 n.d.
/\77%ﬂ9p2}.\% / Octabromodiphenyl ether 5 n.d.
LR R ﬁé / Nonabromodiphenyl ether 5 n.d.
+ 5 R / Decabromodiphenyl ether 5 n.d.
1;}%&#@@(&) / PFOA (CAS No.: 335-67-1) g/m?2 |5#US EPA 3550C: 200777 3, “ARABRH/H Lk 1 n.d.
M. / With reference to US EPA 3550C: 2007.
Analysis was performed by LC/MS.
ARERFEE (PFOS) wg/m? | %#US EPA 3550C: 2007% %, vARABRAT/H 1K 1 n.d.
(PFOS - Acid, Metal Salt, Amide) M. / With reference to US EPA 3550C: 2007.
Analysis was performed by LC/MS.
B % / Halogen
BE (&) / Halogen-Fluorine (F) (CAS 50 n.d.
No.: 014762-94-8)
HZE (R) / Halogen-Chlorine (Cl) (CAS 50 n.d.
No.: 022537-15-1) S #BS EN 14582:2007, wR#ETFRITEHAT. / With
B % (&) / Halogen-Bromine (Br) (CAS mg/kg |reference to BS EN 14582:2007. Analysis was 50 "y
performed by IC.
No.: 010097-32-2)
B % (&) / Halogen-Iodine (I) (CAS No.: 50 n.d.
014362-44-8)

Unless otherwise stated the vesults shown in this test repovt refer only to the sample(s) tested Th\s test report cannot be reproduced, except in full, without prior written permission of the
S > ANETER 8
This document is \ssucd by the Company subject to its General Condmons of Service printed ovcr\eaf avallablc on request or accessible at www.sgs.com/terms_and_conditions.htm and, for

Company.[#IEREIREA » IR &S RIEENEZ RS BT - ARE

NEIEiiE: |

electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
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7104% ) KR B IE & —A71055% 1358

NO.13, LN. 105, ZHENGNAN 1ST ST., YONGKANG CITY, TAINAN COUNTY 710, TAIWAN (R.O.C.)

$EA5(No.) : KA/2014/C2524 B #7(Date) : 2015/01/08 & (Page) : 4 of 9

3£ (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (ﬂiﬁ?ﬂ:)

3. MDL = Method Detection Limit (7 748845 FR44)

4. "-" = Not Regulated (EIIEAE)

5. **= Qualitative analysis (No Unit) MM (B FAz)

6. # = a. Positive means the presence of CrVI on the tested areas

(Positive& il B IR A] 2] 5518 48)
b. Negative means the absence of CrVI on the tested areas
(Negative & 7l 3 B3R AR B 5 1F 44)
The detected concentration in boiling-water-extraction solution is equal
or greater than 0.02 mg/kg with 50 cm? tested areas . /
GIRRE=0.02 mg/kg with 50 cm? (tested areas)

PFOS % # & 3 (Reference Information) : FAMA¥RF ddh POPs - (EU) 757/2010
PROSIRE & 740 ] B T F4FA2180.001%(10ppm) » A2 F Rdh ~ st R IRAF F FIFA2180.1%(1000ppm) » L& &k ob X B R AT A 147
A8 1ug/m2 > (Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished

products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above lug/m2.)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
Company. FRIEF A » MR & SESHAE 2R ATT o AERICAR AR FEEFA] > AATERER -
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DING MING INDUSTRY LTD

710E AR B Ed —#71055 1338

NO.13, LN. 105, ZHENGNAN 1ST ST., YONGKANG CITY, TAINAN COUNTY 710, TAIWAN (R.O.C.)

$EF5(No.) : KA/2014/C2524 B #7(Date) : 2015/01/08 & (Page) : 5 of 9

1) ARIBA TR AR A5 > MR T RAER - (~1F4&8R 7 £ ) [ These samples were dissolved totally by
pre-conditioning method according to below flow chart. ( Cr®" test method excluded )
2) @RAAEB : B4R % / Name of the person who made measurement: Jony Liu
3) AR A F A : ka4 [ Name of the person in charge of measurement: Ray Chang
| W3~ W4 / Cutting ~ Preparation

v

| 8R4 B E 2 / Sample Measurement I

43 Pb - 43 Cd Ao s o
45 Pb - 45

A 4 A 4 A 4

TRIZT Bl Ak ob 09 AL ] i w2 3 % 08 B IEAT 4 L (B
F 477 ) / Acid digestion by suitable acid

A R R SR ER A RO AL
Microwave digestion with

e il AR [ Add
appropriate amount of
digestion reagent

%% | Solution

depended on different sample material (as HNO3/HCI/HF
below table)
v
%% / Filtration
v

#%;5 / Residue

'

e Eh B i I8 R AT AL
3 He / Heat to
appropriate temperature
to extract

v

Arp ik EHk s [ Cool,
filter digestate through

1) aerEakix /

v

Alkali Fusion

RRAR & F R T 441 k4R 1 ICP-AES

2) mEgEmR |
HCI to dissolve

filter
!

N EHAAE | Add
diphenyl-carbazide for

M H / Sample Material

JH ALk iz 48 48 / Digestion Acid

color development

4R, 4R, 45, 1748 /|
Steel, copper, aluminum, solder

EoK, wiEk, HER, SURER, FAK /
Aqua regia, HNOs, HCI, HF, H.0O,

v

3% 3% /| Glass

#BR, AURBEE [ HNOg/HF

R SR T Rk b

&, 48, 82, AR/
Gold, platinum, palladium, ceramic

¥ sk /Aqua regia

%o Bl &SR A 540
nm #9B &k E /| measure

4g / Silver

A EE [ HNOs

the absorbance at 540

M B / Plastic

R, RRK, AEk, Bk /

nm by UV-VIS

H2S04, H202, HNO3, HCI
e NAEAT R B % 2R |
Any acid to total digestion

#H 4, / Others

Note**: (1) 4t# I3k 2B M F e Nt b bz » Ao £ 90~95°C 3 . / For non-metallic material,
add alkaline digestion reagent and heat to 90~95°C .
(2) 4t# 2B M F e AN shsk o ok £ 3 3. / For metallic material, add pure water
and heat to boiling.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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5B K/ 5 B EB 2477428 / PBB/PBDE analytical FLOW CHART

D#RXAE : B4 / Name of the person who made measurement: Dorothy Chen
2)A13 & F A : 5k1a 4 / Name of the person in charge of measurement: Ray Chang

Sample / # &

|

Sample pretreatment / #5577 & 3%

v

Sample extraction #: & B/
Soxhlet method % K ZE 3%

|

Concentrate/Dilute Extracted solution
L RUR R IR FE

|

Filter 3£ Bz 18

|

Analysis by GC/MS
RAR AT H SRR ST

}

Issue Report #3744

10 lhe sample(s) tested his test report cannot be reproduced, except in full, without prior written permission of the
51

Unless otherW|5e stated the results shown in Ihls lesl report refer
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Test Report

EHIEARR S
DING MING INDUSTRY LTD

7104% ) KR B IE & —A71055% 1358
NO.13, LN. 105, ZHENGNAN 1ST ST., YONGKANG CITY, TAINAN COUNTY 710, TAIWAN (R.O.C.)

ARFBROGE)/ ERFREBLSTAALZE /
Analytical flow chart of PFOA/PFOS content

#ER AR : %% % / Name of the person who made measurement: Ginny Huang

2)# R & & A 1 5k1a4 / Name of the person in charge of measurement: Ray Chang

Hmar g g /
Sample pretreatment

l

VARSI ok 3 B % F PFOA/PFOS
(%% 7 3 US EPA 3550)
Sample extraction by ultrasonic method
(Reference method US EPA 3550)

l

FRRAEIR G
Concentrate/Dilute Extracted solution

\ 4

VAR ARG M7 H SRR 5T IR
Analysis was performed by LC/MS

4% / Data

Unless otherW|5e stated the results shown in Ihls lesl report refer only to the sample(s) teste is lesl report cannot be reproduced, except in full, without prior written permission of the
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B EF 54448 / Analytical flow chart of halogen content

1) #RAAE : %8/ Name of the person who made measurement: Jean Hung

Z / >N

2) R & & A : 5k1a 4/ Name of the person in charge of measurement: Ray Chang

Hesh 0 BRIRE IR |
Sample picture and report number

cm Al 1%%139_/’\*7&
Sample pretreatment/separation

'

HERMGEBAANRSET /
Weighting and putting sample in cell

'

FURIRBE TR B
Oxygen Bomb Combustion / Absorption

'

WAEEE A /

Dilution to fixed volume

'

R R LM
AnaIyS|s was performed by IC

Unless otherW|5e stated the results shown in Ihls lesl report refer only 10 the sample(s) tested. ThIS lesl report cannot be reproduced, except in full, without prior written permission of the
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Test Report |

EHIEARR S
DING MING INDUSTRY LTD

7104 dy T KB B iE by — #7105 32 135%
NO.13, LN. 105, ZHENGNAN 1ST ST., YONGKANG CITY, TAINAN COUNTY 710, TAIWAN (R.O.C.)

* B VA FEART 0 BRTE TR AR/ L. *

"

(The tested sample / part is marked by an arrow if it's shown on the photo.)

#% 4R 4E B (End of Report) **
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